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ITEM mick | wiom | e QTY] kg [HEAT| COIL NO. |SAMPLE ID. B50 | 50 3 2| 3 2 REM
N0 ) ABEL NO. | mm mm mm 30T | T. |W/kg X10 X101 X10 X10 X10 ARK|
001W397355 | 0.500| 1200 CO|L| 1| 4, 795[FGEA7[14549033  [1454903 57| 1. 75| 5. 84 2| 32| 86 5 70
398015 . . "| 1 6 325BNT6114567472 (1456747 B9| 1. 75| 6. 20 2| 26| 85| 4 68
398546 . . V| 1] 6, 610BNL8B(14614471 1461447 56| 1. 75| 5. 99 1 25 83 4 72
398547 . . "| 1 6 615BNL88|14614472 (1461447 B6| 1. 75| 5. 99 1 T I
398548 . . " | 1] 6, 635BNL8B(14614473 1461447 56| 1. 75| 5. 99
308549 . . "| 1 6 8655GL17/14604651 (1460465 57| 1. 75| 5. 91 1 27/ 80 5 69
398550 . . "l 1] 6, 845FGL17/14604652 1460465 57| 1. 75| 5. 91
398551 . . "| 1 6 390BGP74(14604461 (1460446 56| 1. 75| 5. 91 2| 25 84 370
398552 . . V| 1] 6, 305EGP74/14604462 1460446 56| 1. 75| 5. 91 1 H A T
398553 . . "| 1 6, 420BGP74(14604463 (1460446 56| 1. 75| 5. 91
398559 . . "l 1] 4, 735BNX53/14604661 1460466 56| 1. 75| 5. 95 2| 29 88 2 66
398560 . . " | 1 4 TABBNX53(14604662 (1460466 56| 1. 75| 5.95 1 H T I
398561 1| 4, 765/6NX53/14604663 (1460466 56| 1. 75| 5. 95
TOTAL: 13| 78, 140
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND SAen - chain ’“‘?
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION. B A K oW R R
GENERAL MANAGER, METALLURGICAL DEPARTMENT




